

分析报告单



t uJ v 7wx  
y  
\_ ` J Ga b  
K. LMJ GB/T 640-1997  
G H I J NaHCO<sub>3</sub>  
G H ! J 84.01  
K. NOJ 2013-05-19

检 验 项 目	分析纯		检验结果
! (NaHCO <sub>3</sub> )	" 99.5%	" 99.0%	99.9%
pH# (50g/L\$ %&25' )	( 8.6	( 8.6	) 8.6
* +, - .	/ O4#	/ O6#	/ O
1 2\$ 3	( 0.01%	( 0.02%	) 0.01%
4 5 3 (Cl)	( 0.002%	( 0.005%	) 0.002%
6 7 8 (SO <sub>4</sub> )	( 0.005%	( 0.01%	) 0.005%
9: ! (N)	( 0.001%	( 0.002%	) 0.001%
; 7 8 < = 7 8 (> SiO <sub>2</sub> ? )	( 0.005%	( 0.01%	) 0.005%
@ (Mg)	( 0.003%	( 0.005%	) 0.003%
A (K)	( 0.01%	( 0.02%	) 0.01%
B (Ca)	( 0.007%	( 0.01%	) 0.007%
C (Fe)	( 0.001%	( 0.002%	) 0.001%
DE F (> Pb? )	( 0.001%	( 0.002%	) 0.001%

] ^ J 3 Z [ \ J C7-13-CFQ00-0152-4

PQRJ STU

VWRJ X Y

K. RJ